
Contract Report 652 

Phase I: Diagnostic-Feasibility Study of Otter Lake, 
Macoupin County, Illinois 

by 
Shun Dar Lin, William C. Bogner, and Raman K. Raman 

October 1999 

Illinois State Water Survey 
Watershed Science Section 
Champaign, Illinois 

A Division of the Illinois Department of Natural Resources 



Phase I: Diagnostic-Feasibility Study of Otter Lake, 
Macoupin County, Illinois 

Shun Dar Lin, William C. Bogner, and Raman K. Raman 

Prepared for the 
ADGPTV Water Commission, and 

Illinois Environmental Protection Agency 

October 1999 

Illinois State Water Survey 
Watershed Science Section 

Champaign, Illinois 

A Division of the Illinois Department of Natural Resources 
[...]
activities such as camping, fishing, boating, water skiing, and picnicking. Although swimming is 
not normally permitted, the ADGPTV Water Commission allows underwater search and rescue 
teams to perform training in Otter Lake. 

Acknowledgments 

This investigation was jointly sponsored by the ADGPTV Water Commission and the 
Illinois EPA, as an Illinois Clean Lakes Program Phase I study. 

Special thanks to Obille A. Butcher, a Commissioner; Dennis Ross, general manager; 
Elbert Nash, former general manager of the ADGPTV Water Commission; Albert Pritchett, 
manager of the water treatment plant; and Jack Roberts, the Otter Lake Park concession stand 
owner. They were very courteous and shared their information and knowledge about the lake and 

1 



Figure 1. Location of study area 

2 



Table 1. Lake Identification and Location 

Lake name: Otter Lake 
IEPA/STORET lake code: RDF 
State: Illinois 
County: Macoupin 
Ownership: Auburn, Divernon, Girard, Pawnee, Thayer, 

and Virden (ADGPTV) Water Commission 
Nearest municipalities: Springfield, Decatur, and East St. Louis, IL, 

St. Louis, MO 
Latitude: 39° 24' 32" 
Longitude: 89° 54' 33" 
USEPA region: V 
USEPA major basin name and code: Upper Mississippi River, 07 
Major tributary: West Fork Otter Creek 
Outflowing stream: Otter Creek 
Receiving water body: Illinois River and Mississippi River via 

Hodges Creek and Macoupin Creek 
Water quality standards: General standards promulgated by the 

Illinois Pollution Control Board and 
applicable to water designated for aquatic 
life and whole body contact recreation: 
Title 35, Section C, Chapter 1, Part 302, 
Subpart B 

Notes: IEPA - Illinois Environmental Protection Agency 
USEPA - U.S. Environmental Protection Agency 
STORET - storage and retrieval 

3 



the watershed, which made data collection easier. Without their full cooperation, this task could 
not have been accomplished in a timely and orderly fashion. The authors owe a debt of gratitude 
to each of them. 

The Illinois EPA Lake and Watershed Unit (Planning Section, Division of Water 
Pollution Control), under the direction of Gregg Good, was responsible for overall administration 
and coordination of this project. Amy Jo Walkenbach was in charge of field operations. Jeff 
Mitzelfelt provided information about publicly owned lakes within a 50-mile radius of Otter 
Lake. Chemical and biological analyses were performed by the Illinois EPA staff. 

Professor Richard L. Farnsworth and Wanghung Yang of the Department of Agricultural 
and Consumer Economics, University of Illinois, and Ivan Dozier of the Natural Resources 
Conservation Service provided information on soil types, subwatershed, and soil type of Otter 
Lake Watershed. Several ISWS personnel contributed to the successful completion of the project. 
Darin Osland and Mike Nichols helped collect the field data. Kingsley Allan was responsible for 
the Geographic Information System (GIS) component of this project. John Beardsley and Long 
Duong assisted in preparing illustrations. Linda Hascall prepared the graphics. Linda Dexter 
prepared the drafts and the final reports. Eva Kingston and Agnes Dillon edited the final report. 
The efforts and assistance of all who worked on this project are gratefully acknowledged and 
appreciated. 

The views expressed in this report are those of the authors and do not necessarily reflect 
the views of the sponsor or the Illinois State Water Survey. 

STUDY AREA 

Lake and Watershed 

Otter Lake, located in south-central Illinois, is seven miles west of Girard. The lake 
covers all or parts of Sections 5, 6, 7, and 8 of South Otter Township (T.11N, R.7W.) and 
Sections 20, 28, 29, 31, 32, and 33 of North Otter Township (T.12N, R.7W.) in Macoupin 
County, and the southwest quarter of Talkington Township (T.13N, R.7W.) in Sangamon County 
(figure 1). The watershed of Otter Lake includes portions of the northwest quarter of South Otter 
Township, the west half of North Otter Township, and the southwest quarter of Talkington 
Township in Sangamon County. The study area is approximately 20 miles (32 kilometers or km) 
southwest of Springfield. 

The three-year construction of Otter Lake was completed in 1968. Originally, the lake 
was an 800-acre (324 ha) basin. However, Otter Lake currently has a surface area of 765 acres 
(310 ha). The lake has a shoreline of 39 miles (63 km) and is approximately 5 miles (8 km) long 
and ¼ mile (0.4 km) wide. The maximum depth of Otter Lake is 50 feet (15 meters or m), and 
the mean depth is 19.7 feet (6.0 m). Including the lake's surface area, the Otter Lake watershed 
area encompasses approximately 12,990 acres (5,257 ha). The land-to-lake ratio is 16:1. The 
general information pertaining to Otter Lake and its watershed is listed in table 2. 

4 



Table 2. General Information Pertaining to Otter Lake 

County Macoupin Ownership 
IEPA lake code RDF Owner/Manager: ADGPTV Water 

Commission 
Lake location 6.5 miles west of Girard Address: 119 West Madison, Box 51, Girard, 

IL 
Deepest point Latitude 39°24'32" Telephone: 217/627-2242 

Longitude 89°54'33" Inflowing stream Otter Creek 
Lake surface area, acres 765 Outflowing stream Otter Creek 
Length of shoreline, miles 39 Other publicly owned lakes in the county 
Maximum depth, feet 50 Beaver Dam, Bunker Hill New, Carlinville City, 
Average depth, feet 19.7 Gillespie New, Gillespie Old, Mt. Oliver New, 
Lake storage capacity, acre-feet 15,000 Mt. Oliver Old, Palmyra-Modesto City, 

Shipman 
Watershed drainage area, acres 12,990 City, Staunton, Sunset 
Hydraulic retention time, years 1.6 Unique features 
Lake type Dammed stream A roadway divides the lake into two distinct 
Year constructed 1968 portions, connected by a box culvert. 

Notes: IEPA - Illinois Environmental Protection Agency 
ADGPTV - Auburn, Divernon, Girard, Pawnee, Thayer, and Virden 

5 



Site History 

The Illinois legislature passed a law in 1963 authorizing the formation of commission 
style organizations relating to water supply projects; whereby the six cities and villages of 
Auburn, Divernon, Girard, Pawnee, Thayer, and Virden created the ADGPTV Water 
Commission in 1964. The ADGPTV Water Commission was organized by the appointment of a 
water commissioner by each member city or village. 

The first duty of the ADGPTV Water Commission was to resolve the water shortage 
crises (the area was dependent on City, Water, Light, and Power from Springfield for its potable 
water) and look for a new water source. The ADGPTV Water Commission engaged Casler and 
Associates of Jacksonville, Illinois, in March 1964 to conduct a survey of suitable sites and to 
recommend a site for the construction of an adequate storage reservoir. The site on the west fork 
of Otter Creek west of Girard was considered superior in all respects and was selected for 
development. In January 1965, the ADGPTV Water Commission initiated the planning and 
design phase of the project. The designed storage capacity of the lake was 5.5 billion gallons 
(15,000 acre-feet). The construction contracts were awarded in June 1968, and the work began 
soon thereafter. The dam and spillway were completed in October 1968, and Otter Lake then 
began to fill in. The water-supply project was financed by the Farmer's Home Administration of 
the U.S. Department of Agriculture. The total project cost over $3.7 million. 

Otter Lake is a water supply source for the cities or villages of Auburn, Divernon, Girard, 
Pawnee, Thayer, and Virden; it also serves some rural homes The village of Nilwood was later 
added to the system. The system currently has approximately 14,500 customers. 

Water Treatment Plant 

The raw water intake tower of the water treatment plant is located at the south end of the 
north portion of the lake (immediately north of the county road 3000 N). There is a destratifier 
(an aerator) located 500 feet northwest of the intake. The raw water from the intake is pumped to 
the treatment plant. Lime, alum, and activated carbon are added in a rapid mixing chamber. The 
water is passed through a flocculator basin, a settling basin, a recarbonation basin, and three 
filters. The treated water is chlorinated and fluoridated and stored in a clear well. High service 
pumps deliver the potable water to elevated storage tanks located in each community served by 
the ADGPTV Water Commission. A schematic flow diagram of the treatment process is shown 
in figure 2. 

Water quality data for the raw (lake) water and the finished water for the period from 
April 1996 through June 1997, furnished by the ADGPTV Water Treatment Plant, are 
summarized in table 3. For 1996-1997 the overall mean pumpage was 1.716 million gallons per 
day (mgd). The plant was designed for a capacity of 2.5 mgd. The treatment process increases the 
pH values because of the lime softening process. On the basis of overall average values, total 
alkalinity decreased from 105 to 23 milligrams per liter (mg/L) as calcium carbonate (CaCO3); 
total hardness reduced from 148 to 102 mg/L as CaCO3; and turbidity removal amounted to 0.15 
nephelometric turbidity unit (NTU) from 17.8 NTU. 

6 



Figure 2. Schemetric flow diagram of the ADGPTV Water Treatment Plant 



Table 3. Water Quality of the Raw and Finished Water 
at the ADGPTV Water Treatment Plant 

Total alkalinity, mg/L as CaCO3 
Month, Flow, 1000 gpd Rang e of pH Raw Finished 

1996/1997 Mean Range Raw Finished Mean Range Mean Range 

April 1563 1350-1815 8.2-9.2 8.6-9.5 114 90-130 50 20-100 
May 1549 1155-1845 7.3-9.3 8.3-11.4 106 82-159 37 12-102 
June 1734 1410-2055 7.4-8.7 8.6-9.9 93 70-104 26 8-40 
July 1840 1465-2160 8.1-9.2 8.7-10.5 92 84-100 36 10-70 
August 1816 1605-2010 8.1-8.9 8.7-9.2 85 74-94 37 28-46 
September 1708 1560-1890 7.9-8.7 8.6-9.1 85 80-90 35 24-46 
October 1604 1395-1755 7.7-8.5 8.6-9.3 89 80-100 39 32-46 
November 1692 1410-1830 7.8-8.1 8.6-9.2 91 84-96 36 26-42 
December 2139 1560-4155 7.5-8.2 8.5-9.3 92 86-98 33 22-40 
January 1720 102-3225 7.4-7.9 8.3-9.1 95 88-102 31 14-62 
February 1806 1605-2070 7.3-7.8 8.4-9.1 92 82-102 24 12-34 
March 1807 1710-2115 7.4-8.4 8.6-9.4 93 88-106 28 14-38 
April 1787 1320-2010 7.7-8.8 8.3-9.3 98 88-108 34 20-46 
May 1456 1240-1790 8.0-8.8 8.2-9.6 104 88-122 26 14-40 
June 1523 1280-1700 7.8-8.5 7.8-9.0 105 100-116 23 18-34 

Average 1716 102-4155 7.3-9.3 8.2-11.4 96 70-159 33 8-102 

Total hardness, mg/L as CaCO3 Turbidity, NTU r 

Month, . Raw Finished Raw Finished 
1996/1997 Mean Range Mean Range Mean Range Mean Range 

April 163 158-174 133 110-168 10.8 4.0-46.0 
May 158 125-180 122 51-300 80.0 27.0-164 
June 151 140-164 96 90-110 39.0 14.0-83 
July 140 126-152 104 83-120 16.0 7.0-25 
August 129 120-144 95 86-104 16.4 9.6-28 
September 127 120-136 90 76-104 15.8 9.3-24.2 
October 135 128-150 103 90-110 12.8 8.3-20.2 
November 143 136-152 102 86-120 7.6 3.9-14.8 
December 143 136-150 100 90-120 3.4 2.6-4.3 
January 142 136-146 92 84-100 3.2 2.3-4.6 
February 156 144-174 96 90-106 5.3 2.3-35.5 
March 145 134-162 101 90-118 23.0 17.0-51 
April 160 142-174 113 96-134 14.0 6.9-20 0.10 0.05-0.40 
May 166 158-176 98 88-118 8.5 4.1-14 0.17 0.05-0.45 
June 159 148-172 92 80-104 11.2 4.6-38 0.20 0.09-0.41 

Average 148 120-180 102 51-300 17.8 2.3-164 0.16 0.05-0.45 

Notes: ADGPTV - Auburn, Divernon, Girard, Pawnee, Thayer, and Virden 
Blank spaces - no data 
gpd - gallons per day 
mg/L as CaCO3 - milligrams per liter as calcium carbonate 
NTU - nephelometric turbidity units 

Source: ADGPTV Water Treatment Plant 

8 



Otter Lake is bisected at its midpoint by an elevated, earth-fill roadway (Emerson Airline 
Road, at 3000 N). The roadway and a relatively small culvert divide the lake; this division in 
effect creates two lakes with different water quality characteristics. The north portion of the lake 
acts as a settling basin, trapping most of the settleable matter before it is transported to the south 
portion of the lake. Although Otter Lake is relatively young, siltation has been reported to have 
adversely affected the recreational uses and fish habitat in the northern, shallow, upper end of the 
lake. 

The lake water quality generally has been very good. However, in October 1991, the 
Illinois EPA advised the ADGPTV Water Commission that preliminary tests indicated atrazine 
concentration in the lake (raw) water was 6.8 micrograms per liter (µg/L), which exceeded the 
proposed maximum contaminant level (MCL). The proposed MCL for atrazine is 3.0 µg/L. 

The source of atrazine is its agricultural use in the watershed. In order to improve lake 
water quality and avert watershed problems, the ADGPTV Water Commission organized the 
Otter Lake Ecosystem Planning Committee or OLEPC (formerly Otter Lake Resource Planning 
Committee) to develop a comprehensive plan to manage the lake and its watershed. The results 
of atrazine monitoring for six years will be discussed later. 

Otter Lake Park 

Otter Lake Park is unique. Four camper areas adjoin the lake and Emerson Airline Road. 
They are named the north, west, south, and southeast; the south and southeast areas are 
connected. These areas have the largest number of campers; the north area has the least 
campsites. The total number of camp sites is 256. There are seven toilet facilities, five domestic 
wastewater dump stations (one in each of the four camper areas and one in the main parking 
area), and five public bathing facilities. Playground facilities are available at each camp area. 
There is no shelter in the park area. A Boy Scout campground is located at the southwest corner 
of the lake. There is a concession stand on the east shore just south of Emerson Airline Road. 

The current concessionaire at Otter Lake Park (Jack Roberts) is the third owner of the 
concession stand. He purchased the concession stand and signed a 10-year lease for the land and 
lake use from the ADGPTV Water Commission. He is responsible for collecting charges from 
the campers and managing the Otter Lake Park. 

Most of the campers are long-term (year round) customers from such areas as Springfield, 
Decatur, Alton, and Peoria. Overnight camping is available from April 15-October 15. The 
charge is $10.00 per night without hook-up, $12.50 per night with electric and water hook-up; 
there is a $2.00 discount for senior citizens. Costs for boating permits are variable and depend on 
the size of the motor, whether the boater is a camper or not, number of days used, etc. 

Lake recreational uses include boating, water skiing, and fishing. Daily fishing limits are: 
three large mouth bass, 15 inches; six Walleye, 14 inches; six channel catfish; three hybrid 
striped bass, 17 inches; one muskie, 48 inches. Maximum boating speed is 35 miles per hour 

9 



(mph). In the fishing areas, the maximum speed is only 5 mph. Unfortunately, in practice, no one 
has policing power for the lake. The central portion of the south lake is designated for water 
skiing. 

Climatologic Conditions 

The following climatological summary for Springfield, which is 30 miles northeast of the 
study site, is based on a period of record of over 100 years (1879 to 1992). 

Springfield has a temperate continental climate dominated by maritime tropical air from 
the Gulf of Mexico from about May through October; and maritime polar air from the Pacific 
Ocean in the spring, fall, and winter, with short-duration incursions of continental polar air from 
Canada in winter. Mid-winter high temperatures (°F) are typically in the 30s, summer highs are 
usually in the 80s (°F), with lows about 20°F lower. Spring and fall are composed of a mix of 
winter- and summer-like days; rather large day-to-day temperature fluctuations are common. The 
greatest day-to-day changes in temperature occur in late fall, winter, and early spring. 

Winters usually are punctuated with two to eight cold, dry, arctic outbreaks, with daily 
lows dropping into the -10°F range. These outbreaks generally persist for three to five days, and 